Page 1

Parts List for T-20 (K8170)

CUTTERHEAD
Index No. | Parts Mo, Partg Mame 'ty Remark Index No. | Parts No. Parts Name Oy Remark
1 1801 Head Casling 1 53 Flat Hd. Mach |
2 Jet Serew a Mi0x15P-12" Ber. 2 MB x 10812
3 1002 Lutter Head 1 54 1034 Upper Cover 1
4 1003 Speing 8 55 035 | Gasket 1
5 006 ¥nives 4 5B 1036 Collector Tube 1
B 1603 Knife Locking 57 037 Aoller Stand 3
Bar 4 58 1038 Rofer 2
7 1004 Hex. Hd. Scr. 24 | MBx125P0 5G CAP Screw ) MEx1.0P16
3 008 Ciub of Knife EQ 1039 Worm 1
Gage 1 &1 CAP 3crew 3 M&x1.0P-50
g9 1067 Knite Gage 2 &2 1040 Worm Gear Box 1
10 Washer 2 9" x20x2 63 Bearing b s2mM Z
13 MNut 2 M10x1.25P 54 Fetaining Ring 1 RTW-32
12 Bearing 1 6205 ZZ 65 Key 1 Ax4x%10
13 Kay 1 BxBx36 5451 1081 Hand Whae! 1
14 1009 Machine Pulley 1 &7 Washer 1 12 %29%A
15 lo30] Washer 4 $Bx 303 &8 1642 Handlas 1
16 Set Sqr. 2 MG 1.0P-25 89 1043 Scale 1
17 1010 Motor Pulley 1 70 Mactine Screw 2 M5x08F 10
18 a2 Infead Raller 1 71 1044 Cut Lisnit
19 1613 Bush 4 Polnter 1
20 1014 Spring 4 72 Spring Washer 3 M6
# 1015 Screw 4 M22x1.5P-20 a8 1045 Cover 1
22 1016 Plala 4 ’ 74 Spring Pin 2 $6x20
23 Hex. Hd. Scr a M8x1.25P.20 75 048 Safety Hatch 1
24 Set Screw A Mi6»1,0P-15 -] Machine Screw 4 M&x1.0P-8
25 MNut B M&x1.08 77 1047 Salety Hatch 1
26 Key 2 Ex5:23 78 CAP Sarew 1 MEx1.25P-40
27 017 Sprocket 1 3t 79 1048 Pulley Guard 1
28 s Washer 2 8.2x22x3 a0 1049 Bolt 2
29 Hex Hd. Ser 5 MEx1.0P16 21 Washer 2 SHB" x 16218
0 1019 Quifeed Roller 1 82 Mut 2 SHE"BNG
3 1020 Spracket 1 83 Bell 3
a2 1021 Lacking Boft 1 84 1050 Pulley Cover 1
33 Rataining Ring . 1 STw-i2- B85 1083 Mt 2 /167 -18MC
34 1022 Chip Breaker 1 B& 1052 Switch Board b
as Miul 2 M12x175P 87 Switch 1
36 1023 Plale Spring 3 as Mut 2 MSx QB8P
37 Washer 26 HAx13M.2 8% 1051 Name Plate 1
38 Hex. Hd. Scr. 20 MEx1.0P-12 80 Rlvet 8
3 1024 Shaht 1 a1 Chain 1 u6B
49 1025 Srecket 2 B2 Fiollof Buciing 2
41 1026 Pressure Plate | 1 93 Fower Supply
4z Spring Washer 2 WMe Wire 1
43 1027 Shalt 2 o4 Tooth Washer 4 ECOW-5
a4 8et Screw 3 MBx10P-12 o5 CAP Scraw 14 | MExTOP-1C
a5 Sei Screw 2 MG 10F-20 251 Boat Screw 1 ME»1.25P8
46 1028 Plate Spring i 08 o¥ 1054 Washer 4
47 1029 Chip Deflactor of 1055 Collar 1
Flate 1 29 W57 Shalt 1
43 1020 Anti-Klck 00 1058 Idie Pulley, 1
Finger 87 101 1059 Hracket 1
43 [iFc] Collar Be 102 1060 Shaft b
] S0 032 Shaft i 103 061 Hangar 1
51 RAetaining Ring 2 ETW-15 104 1062 Spring 1
52 1033 Cut Limiter 1405 1063 Collar A
Plate 1

—17—

11/25/2015

e

~ AR



Page 2 Parts List for T-20 (K8170) 11/25/2015

—18—



Page 3

Parts List for T-20 (K8170)

11/25/2015

TABLE
Index No. | Parts No. Parts Nama Q'ty Remark Index No. | Parts No, Parts Name Q'ty H;n_;rk__'"_"
1 200 Middie Table 1 9 2007 Knob 2
2 2002 | Rol ) 10 CAP Screw 8 | Mex125ppg |
3 Bearing 4 6201 Z 1 2008 Roiler Frame 4
4 2003 | Eccentric Shalt | 4 T 12 2008 | Roll 2
5 Set Screw 4 | MExI0P12 13 Hex. Hd. Ser. 8 | MIOx15pps |
<] 2004 Lock Bar 2 i Washer 8 38" % 20x2
7 2006 Lacking Bolt 2 15 Betaining Ring 4 STW-12
8 2005 Locksmith 2




Page 4 Parts List for T-20 (K8170) 11/25/2015

Index No. | Parts No. Parts Name Q'ty Remark | Index No. | Paris No. Parts Name Q'ty Remark -
1 30 Base 1 6 amo Sprocket 4 10
2 Set Screw 8 M10x15P42 17 Washer 4 3/0" x20x2
3 acoz Column 3 18 Nut 4 M10x1.25P
4 3003 Column 1 19 3018 Washer 2 $8.2%22x 3
5 3004 Lead Screw 3 20 Hex. Hd. Scr 2 M18x1.25P-25
6 3605 iead Scrow 1 21 3012 Sracket 1
7 3006 Nut 4 22 _ 3011 Shaft 1
8 3007 Bush 1 23 3013 Sprockat _ 1 G
g Retaining Ring 1 RTW-38 24 Retaining Ring 1 STW-15
10 Key 1 4x4x10 25 Chain 1 #40
1 3009 Gear 1 o4 26 3015 Crane Post 4
12 Retaining Ring 1 STW-12 27 Retaining Ring 4 ETW-19
13 Bearing 4 8202 27 28 3018 Fipe Band 16
14 Retaining Ring 4 ATW-35 29 Machine Screw | 32 Msx0.8P-3
15 ey 4 5x5x16 a0 3an7 Expansion Bend 8
| ™.
| .,
1 -
§ ) 4
\ = 7
f \ - 7
e \ =
g I N 7 4
: 1IN
5 1IN
\ s | a7
_%'. ! N !}-—)\

EEOREHERLEREC bt €

i)

}iﬂﬂ!{ﬂr{'m[-[!f-l.'i‘-.:




Page 5

Parts List for T-20 (K8170)

11/25/2015

GEAR BOX
Index No. Parts No, Parts Nane Q'ty Remark
1 2001 Gear Box 1
2 Cil Seal 1 TC28x40x8
3 Bearing 2 6204 22
4 5002 Gear 1 16t
5 Cap Screw 1 M6x10P-20 ]
8 1018 Washer 2
7 Cap Screw 1 MEx1.0P16
8 Bearing 5 620
9 5003 Goar 1 47
10 5004 Shaft 1 18t
H Key 1 5x5x12
12 5005 Gear 1 Fal
12 Kay 1 5x5x10
14 5006 Shait 1 13t
17 5008 Gaar 1 aat
12 S009 Goar 1 o2t
19 Cap Screw 3 MEx1.0P-10
20 Kay 1 GxBx40
21 Ball 1 6
22 5011 Spring 1
23 5010 Shaft 1
24 Oil Seat 1 SC25x47x6
25 5018 Sprockst 1 A
26 Spring Washer 1 MB
2r Chain 1 0eB
28 Hex. Hd. Ser. 1 MEx1.0P-16
29 5012 Clutch 1
a0 5013 Handle 1
31 Washer 1 174" x13x1.2
3z Hex, Hd. Scr. 1 M6&x1.0P-12
a3 Qil Ring 1 P2
34 5014 Knob 1
35 5015 Pin 2
36 5016 Packing Piece 1
K14 5017 Cover 1
a8 Cap Screw 3 M6x1.0P-25 R
39 Gil Plug 2 PT1/4-19
40 Cap Scraw 4 Max1.25P-50

01



Page 6 Parts List for T-20 (K8170) 11/25/2015




Parts List for T-20 (K8170)

11/25/2015

Page 7
DMOC
Index No. | Parts No, Parts Name Q'ty Remark index No. | Parts No. Parts Name Q'ty Remark

1 4001 Stand 1 1 Hex. Hd. Ser. 4 MEx1.25P-25
2 4002 Cover 2 12 Washer 4 SNE6* %23x2
a3 Machine Screw 8 M6x1.0P-20 13 Nut 4 | MBx125P

4 4004 Bar 2 14 Matar 1 IHP or SHP
5 4003 Motor Mount 1 15 Key 1

6 Set Screw 4 M8x1.25P-8 16 Hex. Hd. Screw 4 M12x1.75P-50
7 4005 Coller 1 17 Power Supply Wire| 4

8 4006 Adjust Boit 2 18 Ratigf Bushing 1

g Nut a M12x1.75P 19 Washer 4 5/16" x16x1.3
10 Washer 4 1i2x2a%3




11/25/2015

Page 8 Parts List for T-20 (K8170)
BASE

Index No, | Parts Mo. Parts Name 'ty Remark Index No, | Parts No. Parts Rame Qty Ramark
1 401 Stand 1 1 Hex. Hd. Ser. 4 Max1.25P-25
2 4002 Cover 2 12 Washar 4 S8 x23x2
3 Machine Screw 8 Mé&>1.0P-20 13 Nut 4 MBx1.25P
4 4004 Bar 2 14 Motor 1 3HP or SHP
5 4003 Motor Mount 1 15 Key 1
6 Set Screw 4 Max1.25P-8 16 Hex. Hd. Screw 4 M12x1.75P-60
7 4005 Coller 1 17 Power Supply Wire; 1
a 4006 Adjust Bolt b 18 Relief Bushing 1
9 Nut 8 M12x1.75P 19 Washer 4 516" x16x1.8

10 Washer 4 1/2%29%3






